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INTERNATIONAL CENTRE FOR AUTOMOTIVE TECHNOLOGY

[A Division of NATRIP Implementation Society (NATIS), Govt. of India]

NON TRANSFERABLE

TEST REPORT

| & | & o | 6] M |o431| | Date | 03.03.2017 |
1.0 NAME AND ADDRESS OF : M/s. Polyhose India (Rubber) Pvt. Ltd.,
THE CUSTOMER Plot No.F37 - F428& F50- F55, SIPCOT Industrial Park,
Sriperumpudur Taluk- 602 117, India.
20 CUSTOMER REFERENCE - Docket Id : CCDPOIPMACML49144
3.0 DESCRIPTION OF TEST
COMPONENT/S
Air Brake Hose Assemblies 12 Nos. (3/8" AIR BRAKE HOSE)
Watification on Hose " Polyhose 3/8" AIR BRAKE HOSE as per SAE J 1402
’ Type "A" W.P 10 Bar (145PSI)
Hose Internal Diameter : 9.5+ 0.6 mm
Hose Outer Diameter : 19.5+0.75 mm
Identification / Part No. | PH 540
Drawing No. o ; ICA01.01.0616.7750
Total Length of Hose " : 450 mm
Free Length of Hose . | : ) 342mm
ICAT Identification No : ICAT/CCL/49144/01-12

o)

Component manufaclunng o M/s. Polyhose India Pvt. Lfd.(Unit 1),
plant address : Plot No:50, Sector -3, Sagor Kuti, Pithampur, Indore,
- = MP=454775, India. , —

5 1\ 7

4.0 TEST REQUIREMENTS’\ YBSERVATIONS & RESULTS®

To carry out all the tests on the test samples mentioned in Serial no 3.0 above as per SAE J
1402 Aug. 2010.Test Specifications, Results/Observations are as given at attached Annexure |.

DISCLAIMER

This test repori perlains only to the test samples / components / parts/ assemblies/ gensets/ materials /fuels/chemicals/engines/vehicles/Agri. Tractors etc.
actually tested /witnessed / verified by ICAT in the presented condition based on the documents / information praduced / submitted by the customer. The
issuance of this test report alone does not indicate any measure of approval, cerification, supervision, COP, control of quality surveillance by ICAT of the test
samples / items/ components. No extract, abridgment or abstraction from this test report may be published or used to advertise the preduct wilhout the written
consent of the Director, ICAT, who reserves lhe absolute right to agree or réject all or any of the delails of any items of publicity for which consent may be
sought. ICAT is in no way responsible for any misuse or copying of any design in connection with entire vehicle / components / systems and assemblies. Breach
of any statutory provisions, of Indian laws or laws of other counlries, will be sole responsibility of the customer. ICAT shall not be liable for any claims or
damages made by the customer, whatsoever. The customer shall alone be liable for the same and undertakes to indemnify ICAT in this regard. Further, ICAT
has the right to initiate cancellation / withdrawal of the certificate / report issued, in case of any fraud, misrepresentation, when it comes to the knowledge of]
ICAT. The appropriate local court at Gurgaon shall have the jurisdiction in respect of any dispute, claim or liability arising out of this report
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Office Address : Plot No.-26, Sector-3, HSIIDC, IMT-Manesar, Gurgaon-122050. Haryana (India)
Phone : 0124-4586111, Fax : +91-124-2290005.” E-mail: team@icat.in, Website : www.icat.in
(An IS0 9001, ISO 14001 and OHSAS 18001 certified, scope wise NABL accredited and BIS recognised Test House)
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q| 0 C D 0 M |0431 - Date 03.03.2017
&Y Annexure |
Qe S
= SNl o TEID L REQUIREMENTS TEST RESULTSIOBSERVATIONS‘.
= ' 1 End Fittings Test Aﬂer assembly of the encl f|tt|ngs to Wrth in SpECIfIE.‘d hmut
{ g]’j‘g [Cl. No. 7.1.1] the hose, the minimum L.D. of the

i - . [n'CAT/C_CU49144/01-12J end fittings or the hose shall not be
re-voa Following two tests are |lgss than 66% of the minimum hose
r SN conducted: I.D. as declared.

¢l ’} 1. High Temperature  [The hose portion of a hose|No cracks were observed after
4 B Resistance Test assembly shall show no cracks,|completion of 72hrs.

{f —,’..-' [Cl. No. 7.2.1.1] charring or disintegration externally
| [ICATICCLI49144/01] or internally when straighten after
P 2 being bent at bend radius of 90mm

N for 70 + 2 hrs. at 100°C + 2°C.
[Pt 2. Proof Pressure Test [Air brake hose assembly subjected|No leaks observed when air pressure
[CI. No. 7.1.2] to a pressure using 2MPa + 0.1MPa|of 2MPa was applied for 30sec. under
ey [ICAT/CCL/49144/02] \-“ o nitrogen under water for a|water
A4 m of 30s shal show no leaks.
) 2 |End Fittings Test I[After dssembly of the end fittings to|With in specified limit
[ ¢ ;‘_",) [Cl. No. 7.1.1] 4 | se)the minimum 1.D. of the
e [ICAT/CCL/49144/01-12] “y|end fittings or the hose shall not be
) Following two tests are |le mlnlmu hose|
A conducted: B y Q ; y
Ry, " 1. Low Temperaturg___{Th > shall sho o_éxterngﬂlgr No_ cracks were observed after
= Resistance Test | in 1 n ll ® Je[) g letion of 72hrs.

(- (C. No. 72127 !N sfbjeftéyd} o jofc\;/ e X8 P
T [ICATICCL/49144/03] ‘|2hrs. and bent 180 degree over a
¢ 'J__“) form having radius 90mm.

g e 2. Proof Pressure Test [Air brake hose assembly subjected|No leaks observed when air pressure
.f,f l ‘} [Cl. No. 7.1.2] to a pressure using 2MPa + 0.1MPa|of 2MPa was applied for 30sec. under
i [ICATICCL/49144/04] air or nitrogen under water for a|water
- minimum of 30s shal show no leaks.

W) 3 |Resistance to Qil Inner & outer cover volume increase|Inner tube = 76%

[Cl. No.7.2.2.1] shall not be more than 100% after|Cover tube = 66%

[ ( = [ICAT/CCL/49144/05] immersion in ASTM IRM 903 oil for
BiEET 70h + 2h @ 100°C + 2°C
CT“—?\ 4——|End Fittings Test After-assembly of the end fittings to|With in specified limit

i g [Cl. No. 7.1.1] the hose, the minimum |.D. of the
B = [ICAT/CCL/49144/01-12] end fittings or the hose shall not be

wilpmd) Following two tests are |less than 66% of the minimum hose

({‘\\ ‘j] conducted: I.D. as declared.
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C D | o | Cc | 0431 | | Date 03.03.2017
Annexure i (Contmued)
Sr.;_N_'q ['lc Aﬁ iliiesion o] REQUIREMENTS : TEST RESULTSI OBSERVATIONS

4 |Water Absorption Test: |After condltlonlng the air brake hose Alr brake hoses 1 no. was condlttoned
[Cl. No. 7.2.2.2] assemblies in distilled water at room|in water at room temp. for 168 hrs &
Following test is temp. for 168 h + 2 h, hose shall|met the requirements
conducted: pass below test.

1. Tensile Strength Test|1450 N (min.) Breaking Load 1762 N
[Cl. No. 7.1.4] (Separation rate 25 + 2.5mm/min.)  |(Separation rate 25 mm/min.)
[ICAT/CCL/49144/06]

5 |Ozone Resistance Test [Hose shall form a radius of 90mm|No cracks were ohserved on hose
[Cl. No. 7.2.2.3] while bent & to be exposed to ozone|when tested at 100pphm for 72 hrs &
[ICAT/CCLI49144/07] concentration of 100 pphm for 72|inspected under 7 power magnification.

hours in ambient temperature of 40 +
2°C during test. Hose shall not show
any cracks when examined under 7
power, magnification.

6 [Salt Spray Test After 24 hours to salt spray, air|No corrosion or rust was observed on
[Cl. No. 7.2.2.4] brakeshose end fi fitting shall show no|hose assembly and end fittings after 24
[ICATICCL/49144/08] - |base. meta}l corrosion except red rust|hours of Corrosion Test.

(,lis" “acceptable in areas of
) ldenﬂfzcatnonf stamping &, cnmp .
dlstortuons,/ SO AV
Busrt Strength Test IIBursting pressure-: /6 MPa minimum. Burstmg pressure : 8.2 Mpa
[CI. No. 7.1.3] "" (witﬁhydrostattc pressure)
ncaticcLianasiosy [NNPvation @ Service ® Exce l( nce

7 Length Change Test An air brake hose shall not elongate|The length change observed is +1.5 %
[Cl. No. 7.1.5] by +5% nor contract by -7% whenl|in elongation ’
[ICATICCLI49144/09] subjected to air pressure of 1.5 MPa

8  |Proof Pressure Test Air brake hose assembly subjected |No leaks observed when air pressure
[Cl. No. 7.1.2] to a pressure using 2MPa % 0.1MPa |of 2MPa was applied for 30sec. under,
[ICATICCLI49144/10] air or nitrogen under water for a water
Busrt Strength Test Bursting pressure : 6 MPa minimum. |Bursting pressure ;: 9.5 Mpa
[Cl. No. 7.1.3] (with hydrostatic pressure)

[ICAT/CCLI49144/10]
9 |Adhesion Test - Fiber [The average load required to|Between cover & reinforced is 2.5

Reinforced hose

[Cl. No. 7.1.6]
[ICAT/CCL/49144/11]

separate any adjacent layers shall
be 1.4N/mm min.

N/mm and between lining & reinforced
is 2.8 N/mm
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m] } Cc D 0 C M (0431 Date 03.03.2017
g ’j"\ Annexure [ (Continued)
- "'}
1_.:_:__ ,_' 10  |Flexure Test Preconditioning:- Mentioned below
ad [CI. No. 8] i.) Salt Spray Conditioning
= [ICATICCLI49144/12] ii.) High Temperature Test
Gz o .
/.f;-fl Following tests are
Q(l ’) conducted:-
({ ‘:{) Salt Spray Conditioning |Exposer of hose assembly for salt|No corrosion was observed
Nt [Cl. No. 7.2.2.4] spray for 24 hours
L [ICATICCL/49144/12]
PR
| | ” High Temperature|The hose portion of a hose|No cracks were observed after
[j = Resistance Test |assembly shall show no cracks,|completion of 72hrs.
[Cl. No. 7.2.1.1] charring or disintegration externally
( [ICATICCLI49144/12] g ernally when straighten after
s Q/bent at bend radius of 90mm
| :Tz hrs. at 100°C £ 2°C.
Flexure Test Q& I Completed 10,00,000 cycles without
[Cl. No. 8] e failure.
[ICATICCLI49144/12] ] ' -
=== :Alrpressure-1MPa+01MPa P ==
[ 1111 {Cyelig internal Pressure ondirhe;dfor:| e c.&
60t5s
Cyclic internal pressure off time: 60
+5s *
No. of cycles = 10,00,000
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